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ANNEX 1
FCC Part 15C Test Report

FCC ID: 2BCCW-PF4LV100

Shenzhen Qianfeng Technology Co., Ltd.

2nd Floor, Building 2, Fuxingda Industrial Park, Lanzhubei Road, Pingshan District,
Shenzhen, China

Shenzhen Qianfeng Technology Co., Ltd.

2nd Floor, Building 2, Fuxingda Industrial Park, Lanzhubei Road, Pingshan District,
Shenzhen, China

Smart Pet Feeder

N/A

PF4LV100

Jul. 23, 2023

Jul. 23, 2023 - Aug. 11, 2023
Aug. 11, 2023

Shenzhen DL Testing Technology Co., Ltd.

101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

FCC PART 15 C 15.247
ANSI C63.10:2013

Pass
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Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT b 2412 Antl 97.31 0.12
NVNT b 2437 Antl 97.28 0.12
NVNT b 2462 Antl 97.28 0.12
NVNT o] 2412 Antl 85.2 0.7
NVNT g 2437 Antl 85.33 0.69
NVNT g 2462 Antl 85.37 0.69
NVNT n20 2412 Antl 97.56 0.11
NVNT n20 2437 Antl 97.61 0.11
NVNT n20 2462 Antl 97.59 0.11
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Duty Cycle NVNT b 2412MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: Log-Pwr
PNO: Fast ~#—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 7.06 dB
Ref 27.06 dBm

I\
FAARSANEARRIRRY A AN AR R FAR KRR LLLURLLL] ARSRAANAARNARRYAAAR

Center 2.412000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVNT b 2437MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.437000000 GHz Avg Type: Log-Pwr
PNO: Fast ~#—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

Mkr1 55.28 ms
Ref Offset 7.05 dB 5
Ref 27.05 dBm 15.75 dBm|

.1
AR ASA AR AR W pRAUSATAINAMAR s 1 L

Center 2.437000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

sG STATUS

Duty Cycle NVNT b 2462MHz Antl

[ Keysight Spectrum Analyzer - Swept 54
Center Freq 2.462000000 GHz Avg Type: Log-Pwr
PNO: Fast ~#—  1rig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 89.54 ms
Ref Offset 7 dB
Ref 27.00 dBm 14.97 dBm|

’1
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Center 2.462000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

i [ sTATUs
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Duty Cycle NVNT g 2412MHz Antl

= Keysight Spectrum Analyzes - Swept SA
50 2 ALIG

N AT
Avg Type: Log-Pwr

Center Freq 2.412000000 GHz
PNO: Fast ~s— 1rig: FreeRun
IFGain:Low #Atten: 30 dB

Ref Offset 7.06 dB
Ref 27.06 dBm

Center 2.412000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

s, hgswws
Duty Cycle NVNT g 2437MHz Antl

e Keysight Spectrum Analyzes - Swept SA o || |
RE 50 0 12:46:02 PMAwg 05, 2023
TRACE

1 - LIGH AL
Center Freq 2.437000000 GHz ‘Avo Type: LogPwr
PNO: Fast ~»—  Trig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 7.05 dB
Ref 27.05 dBm

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

sG STATUS

Duty Cycle NVNT g 2462MHz Antl

e Keysight Spectrum Analyzes - Swept SA o || |
RE 50 0 ENSE.INT] ALIG 12:47:36 PMAug 05,2023

U 5 AL
Center Freq 2.462000000 GHz Avg Type: Log-Pwr
4 -+ Trig: Free Run

PNO: Fast
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.462000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

sG [ sTATUs
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Duty Cycle NVNT n20 2412MHz Ant1

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: Log-Pwr
PNO: Fast ~s— 1rig: FreeRun
IFGain:Low #Atten: 30 dB

Mkr1 54.31 ms
Ref Offset 7.06 dB
Ref 27.06 dBm 11.21 dBm|

Center 2.412000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVNT n20 2437MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.437000000 GHz Avg Type: Log-Pwr
PNO: Fast ~s— 1rig: FreeRun
IFGain:Low #Atten: 30 dB

Mkr1 33.99 ms
Ref Offset 7.05 dB
Ref 27.05 dBm 12.87 dBm|

Center 2.437000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

Duty Cycle NVNT n20 2462MHz Ant1

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz T 'Avg Type: o Por
PNO: Fast ~s— 1rig: FreeRun
IFGain:Low #Atten: 30 dB
Mkr1 46.10 ms

Ref Offset 7 dB
Ref 27.00 dBm 11.95 dBm|

Center 2.462000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 100.0 ms (10001 pts|

is: [ sTATUs
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Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)

NVNT b 2412 Antl 16.468 0.12 16.588 30 Pass
NVNT b 2437 Antl 16.722 0.12 16.842 30 Pass
NVNT b 2462 Antl 15.882 0.12 16.002 30 Pass
NVNT g 2412 Antl 13.277 0.7 13.977 30 Pass
NVNT o] 2437 Antl 13.525 0.69 14.215 30 Pass
NVNT g 2462 Antl 12.616 0.69 13.306 30 Pass
NVNT n20 2412 Antl 14.147 0.11 14.257 30 Pass
NVNT n20 2437 Antl 14.526 0.11 14.636 30 Pass
NVNT n20 2462 Antl 13.48 0.11 13.59 30 Pass
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Power NVNT b 2412MHz Antl

1 ==
. N N N 12:40:27 PM Aug 05, 2023
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

Ref Offset 7.06 dB
Ref 27.06 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

16.47 dBm /20 MHz -56.54 dBm /Hz

sG Tgstarus

Power NVNT b 2437MHz Antl

= Keysight Spectrum Analyzes - Channel Power

e NSEIN ) 12:41:46 PMAUG 05, 2023
Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None

s~ Trig: Free Run Avg|Hold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.056 dB
Ref 27.05 dBm

Center 2.437 GHz
#Res BW 1 MHz #VBW 3 MHz

nnel Power Power Spectral Density

16.72 dBm /20 MHz -56.29 dBm /Hz

Power NVNT b 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Power =

. N N GN 12:42:53 PM Aug 05,

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100

AFGain:Low #Anen: 30 dB Radio Device: BTS

2023

Ref Offset 7 dB
Ref 27.00 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

15.88 dBm /20 MHz -57.13 dBm /Hz

sG Tgstarus
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Power NVNT g 2412MHz Antl

1 ==
. N N N 12:44:33 PMAug 05, 2023
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

Ref Offset 7.06 dB
Ref 27.06 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

13.28 dBm /20 MHz -59.73 dBm /Hz

sG Tgstarus

Power NVNT g 2437MHz Antl

= Keysight Spectrum Analyzes - Channel Power

e NSEIN ) 12:46:08 PMAug 05, 2023
Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None

s~ Trig: Free Run Avg|Hold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.056 dB
Ref 27.05 dBm

Center 2.437 GHz
#Res BW 1 MHz #VBW 3 MHz

nnel Power Power Spectral Density

13.53 dBm /20 MHz -59.48 dBm /Hz

Power NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Power .

RE NSE:IN GN 12:47:43 PMAug 05,

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100

AFGain:Low #Anen: 30 dB Radio Device: BTS

2023

Ref Offset 7 dB
Ref 27.00 dBm

R

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

12.62 dBm /20 MHz -60.39 dBm /Hz

sG Tgstarus
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Power NVNT n20 2412MHz Antl

1 ==
. N N GN 12:50:18 PM Aug 05, 2023
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

= Keysight Spectrum Analyzes - Channel Power

Ref Offset 7.06 dB
Ref 27.06 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

14.15 dBm /20 MHz -58.86 dBm /Hz

sG Tgstarus

Power NVNT n20 2437MHz Antl

= Keysight Spectrum Analyzes - Channel Power

RF NSEIN ] 12:52:10 PMAug 05,2023
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

s~ Trig: Free Run Avg|Hold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.056 dB
Ref 27.05 dBm

S

Center 2.437 GHz
#Res BW 1 MHz #VBW 3 MHz

nnel Power Power Spectral Density

14.53 dBm /20 MHz -58.48 dBm /Hz

Power NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Power =

. N N GN 12:53:33 PM Aug 05,

Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100

AFGain:Low #Anen: 30 dB Radio Device: BTS

2023

Ref Offset 7 dB
Ref 27.00 dBm

#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

13.48 dBm /20 MHz -59.53 dBm /Hz

sG Tgstarus
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-6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT b 2412 Antl 8.305 0.5 Pass
NVNT b 2437 Antl 6.945 0.5 Pass
NVNT b 2462 Antl 7.036 0.5 Pass
NVNT g 2412 Antl 15.651 0.5 Pass
NVNT g 2437 Antl 15.097 0.5 Pass
NVNT g 2462 Antl 15.058 0.5 Pass
NVNT n20 2412 Antl 11.369 0.5 Pass
NVNT n20 2437 Antl 13.801 0.5 Pass
NVNT n20 2462 Antl 13.783 0.5 Pass
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-6dB Bandwidth NVNT b 2412MHz Antl

[ Keysight Spectrum Analyzer - Gccupied 8. =
RE NSE:IN GN 12:40:39 PMAug 05,
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

i MKr3 2.416449 GHZ
Ref 37,06 QB -0.033370 dBm

“
g nindue, e

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms
Occupied Bandwidth Total Power 23.6 dBm
12.844 MHz
Transmit Freq Error 296.66 kHz % of OBW Power 99.00 %
x dB Bandwidth 8.305 MHz x dB -6.00 dB

-6dB Bandwidth NVNT b 2437MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

- NSE:IN N 12:41:58 PM Aug 05, 2
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
s~ Trig: FreeRun AvglHold: 1001100
#IF Gain:Low #Anen: 30 dB Radio Device: BTS
Ref Offset 7.08 dB Mkr3 2.440337 GHz
Ref 27.05 dBm 2.4441 dBm

3
WL e STy ,,_!’
N i
"""*m,«,';

e s

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 24.1 dBm
12.475 MHz

Transmit Freq Error -135.44 kHz % of OBW Power 99.00 %

x dB Bandwidth 6.945 MHz x dB -6.00 dB

-6dB Bandwidth NVNT b 2462MHz Antl

e Keysight Spectrum Analyzes - Occupied BW |
. N N GN 12:43:06 PM Aug 05,
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

B Mkr3 2.465442 GHZ
Rer 27,00 dBm 0.35016 dBm

72 v 3
T S T e
ﬂwlﬂd‘m w-u-l.w.! oo,

v,
Y,
H'N‘f

I,Ww-knh"""}m

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 23.2dBm
12.366 MHz

Transmit Freq Error -75.978 kHz % of OBW Power 99.00 %

x dB Bandwidth 7.036 MHz x dB -6.00 dB
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-6dB Bandwidth NVNT g 2412MHz Antl

[ Keysight Spectrum Analyzer - Gccupied 8. =
. N N N 12:44:48 PM Aug 05,
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

Ref Offset 7.06 dB
Ref 27.06 dBm

. » —
(i st pe WP LYY FUTY PO

i,
LR, “‘""‘\W“"‘V"!w“\tl\'n. 0

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms
Occupied Bandwidth Total Power 20.8 dBm
16.327 MHz
Transmit Freq Error 54.032 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.65 MHz x dB -6.00 dB

-6dB Bandwidth NVNT g 2437MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

- NSE:IN N 12:46:23 PM Aug 05, 2
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
s~ Trig: FreeRun AvglHold: 1001100
HFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.444513 GHz
Ref Offset 7.06 dB
Ref 27.05 dBm *0.84358 dBm

\0'
A}
o ',‘“J‘a A.w\ff.},u “n‘ww-mﬁw AAN

Center 2.437 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 21.0 dBm
16.283 MHz

Transmit Freq Error -35.403 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.10 MHz x dB -6.00 dB

-6dB Bandwidth NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Gccupied 8. -
RF NSE:IN GN 12:47:59 PMAug 05,
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

B Mkr3 2.469513 GHZ
Rer 27,00 dBm *2.2132 dBm

x|
uM.-d‘mh*"u‘JW""‘»v‘"f"-"-“"lw AN VN

.
. il o,
Lo M g

Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 20.2 dBm
16.225 MHz

Transmit Freq Error -15.459 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.06 MHz x dB -6.00 dB
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-6dB Bandwidth NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Gccupied 8. =
- N N GN 12:50:38 PM Aug 05,
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

Ref Offset 7.06 dB
Ref 27.06 dBm

A

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 20.0 dBm
17.589 MHz

Transmit Freq Error 58.009 kHz % of OBW Power 99.00 %

x dB Bandwidth 11.37 MHz x dB -6.00 dB

-6dB Bandwidth NVNT n20 2437MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

2= NSE:IN N 12:52:29 PMAug 05, 2
Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None

s~ Trig: Free Run Avg|Hold: 100100
MFGain:Low #Atten: 30 dB Radio Device: BTS

i MKr3 2.443865 GHZ
Rer 2705 dBm *3.9892 dBm

] 'S
SLETIRPRR NI M

N h wfy'mw
i O

Center 2.437 GHz Span 30 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 20.4 dBm
17.476 MHz

Transmit Freq Error -36.064 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.80 MHz x dB -6.00 dB

-6dB Bandwidth NVNT n20 2462MHz Antl

e Keysight Spectrum Analyzes - Occupied BW |
. N N GN 12:53:53 PM Aug 05,
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100
AFGain:Low #Anen: 30 dB Radio Device: BTS

: MKr3 2.46888 GHz
Ref 7.00 dBm -4.4221 dBm

.
[

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 19.4 dBm
17.434 MHz

Transmit Freq Error -11.573 kHz % of OBW Power 99.00 %

x dB Bandwidth 13.78 MHz x dB -6.00 dB

Page 13 of 33

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com


mailto:service@dl-cert.com

Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT b 2412 Antl 12.79311991
NVNT b 2437 Antl 12.46339449
NVNT b 2462 Antl 12.36432992
NVNT g 2412 Antl 16.40941123
NVNT g 2437 Antl 16.29081878
NVNT g 2462 Antl 16.25347413
NVNT n20 2412 Antl 17.62509987
NVNT n20 2437 Antl 17.47801829
NVNT n20 2462 Antl 17.39055372
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OBW NVNT b 2412MHz Ant1

[ Keysight Spectrum Analyzes - Gccupied BW |-
GN 12:40:33 PM Aug 05,
Freq: 2.412000000 GHz Radio Std: None
ig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Center Freq 2.412000000 GHz

Ref Offset 7.06 dB
Ref 27.06 dBm

LA N

s Py

afiurt
) e

T g

Center 2.412 GHz ] ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 23.2dBm
12.793 MHz

Transmit Freq Error 336.28 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.59 MHz x dB -26.00 dB

OBW NVNT b 2437MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.

- NSE:IN N 12:41:52 PMAug 05,

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 1001100

AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.056 dB
Ref 27.05 dBm

pon A At g
P B~

o TS Mg,
Pttt | M i

Center 2.437 GHz ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 23.5dBm
12.463 MHz

Transmit Freq Error -87.645 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.99 MHz x dB -26.00 dB

OBW NVNT b 2462MHz Antl

[ Keysight Spectrum Analyzes - Gccupied BW |-
GN 12:42:59 PM Aug 05,
Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Center Freq 2.462000000 GHz

Ref Offset 7 dB
Ref 27.00 dBm

e L St

N,
.

e
[t

Center 2.462 GHz ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.6 dBm
12.364 MHz

Transmit Freq Error -68.044 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.05 MHz x dB -26.00 dB
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OBW NVNT g 2412MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 7.06 dB
Ref 27.06 dBm

SRS TR e --v'w.,..\'

Center 2.412 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.409 MHz
74.564 kHz
19.21 MHz

Transmit Freq Error
x dB Bandwidth

ig: Free Run
#Atten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Freq: 2.412000000 GHz

12:44:41 PMAug 05,
Radio Std: None

AvglHold: 100100
Radio Device: BTS

g Vi e o

M}‘ww\uwal\’w

Span 30 MHz|
Sweep 1.333 ms

20.3 dBm

99.00 %
-26.00 dB

OBW NVNT g 2437MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.056 dB
Ref 27.05 dBm

el e A et Nl M i
ol V, ik

y
e
bt

Center 2.437 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.291 MHz
-24.106 kHz
19.08 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Aten: 30 dB

-

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Center Freq: 2.437000000 GHz

12:46:15 PM Aug 05,
Radio Std: None

AvglHold: 100100
Radio Device: BTS

[
“,

ity

Span 30 MHz|
Sweep 1.333 ms

20.6 dBm

99.00 %
-26.00 dB

OBW NVNT g 2462MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

Center Freq 2.462000000 GHz

#IFGain:Low

Ref Offset 7 dB
Ref 27.00 dBm

PRI A

A

1 0
| I——r

Center 2.462 GHz
#Res BW 200 kHz
Occupied Bandwidth
16.253 MHz
-7.796 kHz
19.00 MHz

Transmit Freq Error
x dB Bandwidth

A—.,.,,\,-v,.‘.u-»,.'n'wM-—.,v',.-\v-‘

ig: Free Run
#Atten: 30 dB

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Freq: 2.462000000 GHz

1247:51 PMAUG 05,
Radio Std: None

AvglHold: 100100
Radio Device: BTS

A e i

iy 2
et

Span 30 MHz|
Sweep 1.333 ms

19.7 dBm

99.00 %
-26.00 dB
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OBW NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzes - Gccupied BW |
GN 12:50:27 PM Aug 05,
Freq: 2.412000000 GHz Radio Std: None
ig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Center Freq 2.412000000 GHz

Ref Offset 7.06 dB
Ref 27.06 dBm

P A e

Lty

Center 2.412 GHz Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.8 dBm
17.625 MHz

Transmit Freq Error 89.572 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.96 MHz x dB -26.00 dB

OBW NVNT n20 2437MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

2= NSE:IN N 12:52:19 PMAug 05,

Center Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100100

MFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.056 dB
Ref 27.05 dBm

)
A At

el D R e LT

WA

ol
B A

Center 2.437 GHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.2 dBm
17.478 MHz

Transmit Freq Error -44.554 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.81 MHz x dB -26.00 dB

OBW NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzes - Gccupied BW |-
GN 12:53:43 PM Aug 05,
Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Center Freq 2.462000000 GHz

Ref Offset 7 dB
Ref 27.00 dBm

v ifieen I,

BRRTORRERYCELS T

it oy,

Center 2.462 GHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.2 dBm
17.391 MHz

Transmit Freq Error -826 Hz % of OBW Power 99.00 %

x dB Bandwidth 19.70 MHz x dB -26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Maximum Power Spectral Density Level

Condition Mode Frequency Antenna Max PSD Correction Factor Total PSD Limit (dBm) Verdict
(MHz) (dBm) (dB) (dBm)
NVNT b 2412 Antl -15.217 0.12 -15.22 8 Pass
NVNT b 2437 Antl -15.159 0.12 -15.16 8 Pass
NVNT b 2462 Antl -16.199 0.12 -16.20 8 Pass
NVNT g 2412 Antl -19.591 0.7 -19.59 8 Pass
NVNT g 2437 Antl -19.093 0.69 -19.09 8 Pass
NVNT g 2462 Antl -19.496 0.69 -19.50 8 Pass
NVNT n20 2412 Antl -19.074 0.11 -19.07 8 Pass
NVNT n20 2437 Antl -19.15 0.11 -19.15 8 Pass
NVNT n20 2462 Antl -19.474 0.11 -19.47 8 Pass

Test Report
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PSD NVNT b 2412MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset 7.06 dB Mkr1 2.412 753 0 GHz

Ref 20.00 dBm -15.217 dBm

Center 2.41200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEBW 10 kHz* Sweep 4.084 s (20001 pts

b [ sTATUs

PSD NVNT b 2437MHz Antl

= Keysight Spectrum Analyzes - Swept SA

01:09:20 PM Aug 05,

Center Freq 2.437000000 GHz Avg Type: RMS
PNO: Fast ~s— 1rig: FreeRun Avg|Hold: 1001100 T
IFGain:Low #Atten: 30 dB

Mkr1 2.437 184 5 GHz
Ref Offset 7.05 dB
R;r znsj:nu dBm -15.159 dBm

Center 2.43700 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEBW 10 kHz* Sweep 4.084 s (20001 pts

PSD NVNT b 2462MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset 7 dB Mkr1 2.461 293 5 GHz

Ref 20.00 dBm -16.199 dBm

Center 2.46200 GHz Span 30.00 MHz
? #VEBW 10 kHz* Sweep 4.084 s (20001 pts

Test Report
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PSD NVNT g 2412MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7.06 dB
Ref 20.00 dBm

’ 1
A VAT
v

A
M\"i

/
i

Span 30.00 MHz
#VEBW 10 kHz* Sweep 4.084 s (20001 pts

sG STATUS

PSD NVNT g 2437MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.437000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.437 628 5 GHz
Ref Offset 7.05 dB
Ref 20.00 dBm -19.093 dBm

‘ 1
o AVAN "n‘\l"u"Ml*N VWA WA i 'fl

A n
i l

LN
wwr.WM/ \V.'W‘MNV‘M%

Center 2.43700 GHz Span 30.00 MHz
#VEBW 10 kHz* Sweep 4.084 s (20001 pts

sG STATUS

PSD NVNT g 2462MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.461 644 5 GHz
Ref Offset 7 dB
R;r znsj:nu dBm -19.496 dBm

1

¢
L “"‘ﬁ'm*"”NW“w'WWAW‘““"-‘MWW
i \

f

w"/ﬂ |
(AR

&
\WMNWN

Span 30.00 MHz
#VEBW 10 kHz* Sweep 4.084 s (20001 pts

sG STATUS
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PSD NVNT n20 2412MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.416 987 5 GHz
Ref Offset 7.06 dB L
Ref 20.00 dBm -19.074 dBm

‘1

YY) A
o { .

f

e R

Center 2.41200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEBW 10 kHz* Sweep 4.084 s (20001 pts

sG [ sTATUs

PSD NVNT n20 2437MHz Antl

e
Center Freq 2.437000000 GHz o “Avg Type: RS

PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Aten: 30 dB

Mkr1 2.436 343 0 GHz
Ref Offset 7.05 dB
Ref 20.00 dBm -19.150 dBm

1

¢
AU A AN 4 r
AT TR e

!

A
W MNWW Wi

Center 2.43700 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEBW 10 kHz* Sweep 4.084 s (20001 pts

sG [ sTATUs

PSD NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzer - Swept 54

Center Freq 2.462000000 GHz Avg Type: RMS
PNO:Fast -+ Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB
Ref 20.00 dBm

'
T —
AT ¥ i MWWW“H”"‘N'\

;
o

Center 2.46200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEBW 10 kHz* Sweep 4.084 s (20001 pts

sG [ sTATUs
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Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT b 2412 Antl -48.34 -30 Pass
NVNT b 2462 Antl -58.26 -30 Pass
NVNT g 2412 Antl -40.97 -30 Pass
NVNT g 2462 Antl -54.61 -30 Pass
NVNT n20 2412 Antl -34.28 -30 Pass
NVNT n20 2462 Antl -53.64 -30 Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band Edge NVNT b 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7.06 dB
Ref 20.00 dBm

1A
rrl-‘.l\f oyt "W"'“‘lj\‘u‘\ e Wl

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))

b [ sTATUs

Band Edge NVNT b 2412MHz Antl Emission

= Keysight Spectrum Analyzes - Swept SA

12:40:47 PMAug 05,

Center Freq 2.377000000 GHz Avg Type: Log-Pwr
PNO: Fast ~s— 1rig: FreeRun Avg|Hold: 100/100 T
IFGain:Low #Atten: 30 dB
Mkr1 2.411 § GHz
Ref Offset 7.06 dB
Ref 20.00 dBm 8.724 dBm

’1

SR

Start 2.32700 GHz Stop 2.42700 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)

1 H 8 dBm
2.400 0 GHz -40,697 dBm |
2.400 0 GHz -40,697 dBm |
2.399 3 GHz -39.982 dBm |

oo Terams

Band Edge NVNT b 2462MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB Mkr1 2.4
Ref 20.00 dBm

Center 2.46200 GHz Span 30.00 MHz
? #VBW 300 kHz Sweep 2.933 ms (1001 pts))
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Band Edge NVNT b 2462MHz Antl Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.497000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB Mkr1 2.460 6 GHz

Ref 20.00 dBm 7.800 dBm

.1

Stop 2.54700 GHz,
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

N WIDTH FUNCTION VALUE -
53.717 dBm | I T

54299 dBm |

50,500 dBm |

T Tgerame

Band Edge NVNT g 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7.06 dB
Ref 20.00 dBm

o

L4

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))

® STATUS

Band Edge NVNT g 2412MHz Antl Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.377000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset 7.06 dB Mkr1 2.413 3 GHz

Ref 20.00 dBm 4.113 dBm

ot
T Jn\H‘-,"“"“”J"’W
=

| FPPETSURIUSPAT ST LY A I T RS Y YT TP S S e e

Start 2.32700 GHz Stop 2.42700 GHz,
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

1 H dBm
2.400 0 GHz -39.491 dBm |
2.400 0 GHz -39.491 dBm |
23999 GHz -36.879 dBm |

T Tgerame
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Band Edge NVNT g 2462MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.463 26 GHZ
Ref Offset 7 dB i
Ref 20.00 dBm 3.748 dBm)

o l«'ﬂl 1

Center 2.46200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))

b [ sTATUs

Band Edge NVNT g 2462MHz Antl Emission

= Keysight Spectrum Analyzes - Swept SA

12:48:10 PM Aug 05,

Center Freq 2.497000000 GHz Avg Type: Log-Pwr
PNO: Fast ~s— 1rig: FreeRun Avg|Hold: 100/100 T
IFGain:Low #Atten: 30 dB
Mkr1 2.463 3 GHz
Ref Offset 7 dB 463 ¢
Ref 20,00 dBm 3.766 dBm

vt Ao i e e

Start 2.44700 GHz Stop 2.54700 GHz,
#Res BW 100 kHz Sweep 9.600 ms (1001 pts)

5
53.273 dBm |
50,864 dBm |

oo Terams

Band Edge NVNT n20 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.416 98 GHz
Ref Offset 7.06 dB -
Ref 20.00 dBm 4.470 dBm)

Center 2.41200 GHz Span 30.00 MHz
? #VBW 300 kHz Sweep 2.933 ms (1001 pts))
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Band Edge NVNT n20 2412MHz Ant1 Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.377000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.415 8 GHz
Ref Offset 7.06 dB o
Ref 20.00 dBm 4.032 dBm
1
4

SORN I W

ol
s
T oY TR TSP S S T

Stop 2.42700 GHz,
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

X

2.400 0 GHz
2.400 0 GHz
2.399 5 GHz

T Tgerame

Band Edge NVNT n20 2462MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz Avg Type: Log-Pwr
PNO: Fast ~#—  1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB Mkr1 2.4

Ref 20.00 dBm

Center 2.46200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))

® STATUS

Band Edge NVNT n20 2462MHz Antl Emission

[ Keysight Spectrum Analyzer - Swept 54

Center Freq 2.497000000 GHz Avg Type: Log-Pwr
PNO:Fast -+ Trig: FreeRun Avg|Hold: 100100
IFGain:Low #Atten: 30 dB

Mkr1 2.459 5 GHz,
Ref Offset 7 dB n
Ref 20.<BD dBm 3.475 dBm

SIIUE YT PR TR P R

Start 2.44700 GHz Stop 2.54700 GHz,
Sweep 9.600 ms (1001 pts)

Cl N WIDTH FUNCTION VALUE -
51.279 dBm | T T
53.840 dBm |
49,625 dBm |

T Tgerame
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Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT b 2412 Antl -44.31 -30 Pass
NVNT b 2437 Antl -45.02 -30 Pass
NVNT b 2462 Antl -44.14 -30 Pass
NVNT g 2412 Antl -39.82 -30 Pass
NVNT g 2437 Antl -40.64 -30 Pass
NVNT g 2462 Antl -39.06 -30 Pass
NVNT n20 2412 Antl -39.85 -30 Pass
NVNT n20 2437 Antl -39.89 -30 Pass
NVNT n20 2462 Antl -40 -30 Pass

Test Report
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TX. Spurious NVNT b 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: Log-Pwr

PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB

Ref Offset 7.06 dB Mkr1
Ref 20.00 dBm

Center 2.41200 GHz Span 30.00 MHz
? #VBW 300 kHz Sweep 2.933 ms (1001 pts))

TX. Spurious NVNT b 2412MHz Ant1 Emission

[ Keysight Spectrum Analyzer - Swept 54
Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— ITig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB
Mkr1 2.412 GHz
Ref Offset 7.06 dB
Ref 20.00 dBm 6.712 dBm

‘1

R reaa o et Ao

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

oo Terams

Tx. Spurious NVNT b 2437MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.437000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

1 2 A3
Ref Offset 7.05 dB Mkr1 2.
Ref 20.00 dBm

Center 2.43700 GHz Span 30.00 MHz
? #VBW 300 kHz Sweep 2.933 ms (1001 pts))
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Tx. Spurious NVNT b 2437MHz Ant1 Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— ITig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB
Mkr1 2.439 GHz
Ref Offset 7.06 dB
Ref 20.00 dBm 9.153 dBm

[

e

Stop 26.50 GHz
#VBW 300 kHz Sweep 2.530 s (1001 pts)

v -
439GHz|  9153dBm [ | 0000000000000 |
26.394 GHz -36.430 dBm | L !
4,874 GHz| -48.472 dBm |
7.203 GHz -49.563 dBm |

T Tgerame

Tx. Spurious NVNT b 2462MHz Ant1 Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz Avg Type: Log-Pwr
PNO: Fast ~#—  1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB Mkr1 2‘4161 04 GHz

Ref 20.00 dBm 7.259 dBm|

Center 2.46200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))

® STATUS

Tx. Spurious NVNT b 2462MHz Ant1 Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~+—  Trig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB
Ref 20.00 dBm

.1

TP — A A gt

Stop 26.50 GHz
#VBW 300 kHz Sweep 2.530 s (1001 pts)

465 GH 6 dBm
25.600 GHz -36.888 dBm |
5112 GHz -51.298 dBm |
7.256 GHz -49.505 dBm |

T Tgerame
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TX. Spurious NVNT g 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz o “Avg Type: Log-Pwr

PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Aten: 30 dB

Ref Offset 7.06 dB Mkr1
Ref 20.00 dBm

Yoot
1,t|;-1!r).ﬂ\\|‘\l.ﬂ‘1'” iy

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))
i [ sTATUs

TX. Spurious NVNT g 2412MHz Ant1 Emission

= Keysight Spectrum Analyzes - Swept SA

IRl GN 12:45:32 PM Awg 05,
Center Freq 13.265000000 GHz Avg Type: Log-Pwr 2
PNO: Fast ~s— 1rig: FreeRun Avg[Hold: 1010 T
IFGain:Low #Atten: 30 dB

Mkr1 2.412 GHz
Ref Offset 7.06 dB .
Ref 20.<BD dBm 3.640 dBm

.1

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

640 dBm
35733 dBm |
51,620 dBm |
48.729 dBm |
51226 dBm |

oo Terams

Tx. Spurious NVNT g 2437MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.437000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.438 26 GHZ
Ref Offset 7.05 dB
Ref 20.00 dBm 4.477 dBm)

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts))

Center 2.43700 GHz

Test Report
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Tx. Spurious NVNT g 2437MHz Ant1 Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 13.265000000 GHz

Ref Offset 7.05 dB
Ref 20.00 dBm

’1

Avg Type: Log-Pwr

PNO: Fast ~+—  Trig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB

Mkr1 2.439 GHz

2.403 dBm

.
e i

T

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

¥

03 dBm
-36.161 dBm |
-51.281 dBm |

49547 dBm |
+51.439 dBm |

Tysmerss

Tx. Spurious NVNT g 2462MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz

Ref Offset 7 dB
Ref 20.00 dBm

e
I u-*l'['['-.']""’ W

Center 2.46200 GHz
#Res BW 100 kHz

Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Aten: 30 dB

Mkr1 2.460 74 GHZ
3.590 dBm)

""\rﬁ.‘}'w

)

Span 30.00 MHz

#VBW 300 kHz Sweep 2.933 ms (1001 pts))

Tx. Spurious NVNT g 2462MHz Ant1 Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 13.265000000 GHz

Ref Offset 7 dB
Ref 20.00 dBm

’1

ARTEE S

N 12:48:46 PMAug D!
Avg Type: Log-Pwr b

PNO: Fast ~s— 1rig: FreeRun Avg[Hold: 1010 T

IFGain:Low #Aten: 30 dB

5

.«"'w‘*aumg«i“a\'»—h——\m#—"u""".""

Stop 26.50 GHz,

#VBW 300 kHz Sweep 2.530 s (1001 pts)

¥

86 dBm
35473 dBm |
-50.455 dBm |
-48.841 dBm |
-51.907 dBm |
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Tx. Spurious NVNT n20 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.414 49 GHZ
Ref Offset 7.06 dB
R;r znsj:nu dBm 4.037 dBm)

i
R Mg

f T
A Lo e

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))
i [ sTATUs

Tx. Spurious NVNT n20 2412MHz Ant1 Emission

= Keysight Spectrum Analyzes - Swept SA

IRl 2] 12:51:24 PMAug 05,
Center Freq 13.265000000 GHz Avg Type: Log-Pwr AC!
PNO: Fast ~s— 1rig: FreeRun Avg[Hold: 1010 T
IFGain:Low #Atten: 30 dB

Mkr1 2.412 GHz
Ref Offset 7.06 dB .
Ref 20.<BD dBm 3.592 dBm

.1

PRSI

g

s, e Ao g S
| ‘ ~

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

92 dBm
35817 dBm |
-51.294 dBm |
-49.472 dBm |
-51.114 dBm |

oo Terams

Tx. Spurious NVNT n20 2437MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.437000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.438 23
Ref Offset 7.05 dB
Ref 20.00 dBm 4.416 dBm)

Center 2.43700 GHz Span 30.00 MHz
? #VBW 300 kHz Sweep 2.933 ms (1001 pts))
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Tx. Spurious NVNT n20 2437MHz Ant1l Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~+—  Trig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB

Ref Offset 7.05 dB
Ref 20.00 dBm

‘1

T

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

dBm
35.470 dBm |
51.272dBm |
49172 dBm |
+51.402 dBm |

T Tgerame

TxX. Spurious NVNT n20 2462MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset 7 dB Mkr1 2.463 29 GHz

Ref 20.00 dBm 3.596 dBm)

" {llmfr el

Center 2.46200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))

Tx. Spurious NVNT n20 2462MHz Ant1 Emission

= Keysight Spectrum Analyzes - Swept SA

Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~+—  Trig: FreeRun Avg|Hold: 10/10
IFGain:Low #Atten: 30 dB

Mkr1 2.465 GHz2
Ref Offset 7 dB
Ref 20,00 dBm 0.720 dBm

'1

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

Mz  0720dBm [ | 00|
36401 dBm | T T
50,529 dBm |
49,366 dBm |
51173 dBm |
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